
AGENDA 
OURAY CITY COUNCIL 

320 6th Avenue – Community Center MASSARD ROOM 
January 7, 2019 

Regular Meeting 6:00P.M. 

• Electronic copies of the Council Packet are available on the City website at www.cityofouray.com. A hard copy of the Packet is also available at the Administrative Office for 
interested citizens. 

• Action may be taken on any agenda item
• Notice is hereby given that a majority or quorum of the Planning Commission, Community Development Committee, Beautification Committee, and/or Parks and Recreation 

Committee may be present at the above noticed City Council meeting to discuss any or all of the matters on the agenda below for Council consideration 

Regular Meeting 
[...]
pH values remain relatively steady and typically range between 7 and 8, as shown in Table 19. pH 
has remained within the allowable range of the discharge permit requirements. 

Table 19. Effluent pH 

Year 

Minimum pH Maximum pH 

Average Permit Limit Average Permit Limit 

(mg/L) (mg/L) (mg/L) (mg/L) 

2013 7.3 

6.5 

7.4 

9.0 

2014 7.2 7.5 

2015 7.2 7.3 

2016 7.3 7.4 

2017 7.7 7.7 

Average 7.3 6.5 7.5 9.0 

Ammonia 

Annual average effluent ammonia concentrations have remained consistent throughout the last 
several years, as shown in Table 20. Although the permit limit varies monthly (higher allowable 
concentration in the summer, lower in the winter), the average effluent concentration has been 
consistently below the strictest monthly limit every year. Ammonia concentrations remain 
consistent during the year, with peaks in the fall. Nitrification rates typically decrease in the colder, 
winter months, yet the system has maintained compliance through the winter, despite being an 
outdoor biological treatment system.  Without information on the influent ammonia concentrations 
in the winter, it is possible that the influent concentrations decrease during the winter, resulting in 
consistent effluent concentrations throughout the year. The influent summer concentrations for 

City of Ouray Page 63 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   22 

ammonia in 2018, as shown in Table 12, never exceeded 29 mg/L, which is already close to the 
required permit limit in the winter.  

Table 20. Effluent Ammonia 

Year 
Average Permit Limit 1 

(mg/L) (mg/L) 

2013 16.9 26 – 84 

2014 11.2 26 – 84 

2015 15.7 26 – 84 

2016 13.1 26 – 84 

2017 11.3 26 – 84 

Average 13.7 26 – 84 

E. coli 

The facility has had challenges meeting the discharge limits for E. coli in the latter half of 2015 
and the first half of 2016. The remainder of the years, E. coli limits have been met easily. Staff 
noted that the chlorination system was not operating properly during the period of significant 
violation.  Table 21 and Figure 5 show effluent E. coli values.  

Table 21. Effluent E. coli 

Year 
Monthly Average Permit Limit Daily Max Permit Limit 

(mg/L) (mg/L) (mg/L) (mg/L) 

2014 723 

2,000 

1,733 

4,000 
2015 30,741 120,980 

2016 24,985 120,980 

2017 756 1,414 

City of Ouray Page 64 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   23 

 

 

Figure 5. Average Effluent E. coli (2014 – 2017) 

FUTURE NUTRIENT REMOVAL CONSIDERATIONS 

Nutrient removal is becoming increasingly prevalent in Colorado’s regulatory landscape. With the 
impending implementation of Regulation 31 and Regulation 85 (for smaller systems), particular 
attention must be paid to nitrogen and phosphorus removal. The following paragraphs discuss 
these future nutrient regulations in more detail. However, it is not certain whether the proposed 
limits will be applied to the City. Recent trends suggest Regulation 31 may be flexible depending 
on water quality and flow, although ammonia limits are expected to become more stringent, even 
for smaller dischargers. The City’s permit will be renewed in 2019, at a minimum, monthly 
ammonia limits are expected to become more stringent.  

The implementation of Regulation 31 may result in a total nitrogen (TN) limit of 10 mg/L and a 
Total Phosphorus limit less than 1 mg/L for all systems. A new voluntary incentive program began 
in 2018 which allows facilities to extend their Regulation 31 compliance schedule by voluntarily 
reducing nutrients. By joining the incentive program, the amount of nutrient reduction achieved 
from 2018 to 2027 will allow facilities to extend their Regulation 31 compliance schedule. 
Depending on the reduction, a facility may accrue up to fifteen total years of extension.  

Based on recent regulatory trends, Regulation 31 is unlikely to significantly impact the City’s 
facility. The incentive program should be re-evaluated after the City receives their 2019 discharge 
permit.  

0

25000

50000

75000

100000

125000

150000

175000

200000

225000

250000

30-Day Avg 7-Day Max

City of Ouray Page 65 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   24 

SECTION 4 – EXISTING SYSTEM ANALYSIS 

The WWTP is located in Ouray County, at 15137 Highway 550 along the Uncompahgre River, in 
Ouray, Colorado. City staff operate the WWTP.  Eight full time Public Works employees are 
assigned to an assortment of City duties with a portion assigned to the WWTP. There is one (1) 
Operator in Responsible Charge (ORC) for the collection system and the WWTP. The WWTP is 
staffed during the day on weekdays but operates unattended overnight and through the weekend.   

The City’s collection system consists of approximately 18 miles of sanitary sewer. Wastewater 
flows primarily by gravity to the WWTP with the exception of one lift station in the service area. 
Collection system material consists of polyvinyl chloride (PVC), clay tile pipe, and concrete pipe.  
Manholes are made of either brick and mortar or precast concrete.  

The single lift station in the collection system conveys wastewater from the Swiss Village Park, 
across the Uncompahgre River, to the WWTP via two 20 gallon per minute (gpm) pumps. The lift 
station is located at 1990 Oak Street on the north side of Town and was likely installed in 1993.  

The WWTP came online in 1993 as a two-cell aerated lagoon system followed by constructed 
wetlands treatment.  The design capacity of the WWTP is 0.363 MGD during summer months and 
0.25 MGD during winter months. In 2004, the wetlands were abandoned due to excessive 
deposition of settled solids, elevated effluent ammonia concentrations, hydrogen sulfide and odor 
issues, general poor performance, and operational challenges as reported in a 1998 operational 
analysis performed by Westwater Engineering. The lagoons were improved in 2003 by adding a 
baffling curtain to the second cell. The intent of the baffle curtain was to create a three-cell lagoon 
system prior to abandoning the wetlands in order to comply with CDPHE design criteria for lagoon 
treatment systems. Based on a review of all available historical documentation, no additional 
improvements to the treatment system have been conducted since 2004 

The WWTP is permitted to treat a maximum daily flow of 0.25 MGD from November through 
March with an organic load of 275 pounds per day (lbs/day) BOD5. From April through October, 
the permitted hydraulic capacity is 0.363 MGD with an organic loading rate of 400 lbs/day BOD5. 

The MMADF is approximately 0.274 MG (75 percent of capacity) in the summer and 0.213 MGD 
(85 percent of capacity) in the winter.  

The MMADL is 337 lbs/day (84 percent of capacity) in the summer and 180 lbs/day (66 percent 
of capacity) in the winter. Per Colorado Law (C.R.S. 25-8-501(5)), a publicly operated treatment 
facility must commence planning for treatment expansion when the hydraulic or organic loading 
reaches 80 percent of its permitted capacity and must commence with construction activities by 
the time the WWTP reaches 95 percent of its permitted capacity. The WWTP has exceeded 80 
percent of the capacity for both hydraulic and organic loading. 

The treatment process includes a headworks with manual screening and grit removal, influent flow 
meter, influent pump station, aerated lagoons, chlorine disinfection, and chemical dechlorination 
prior to discharge into the Uncompahgre River. A process flow diagram is shown in Figure 6.   

City of Ouray Page 66 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   25 

EXISTING FACILITIES AND PROCESSES  

The facility is located on a 7.7-acre parcel. The abandoned wetlands encompass approximately 
two acres of the property. As designed, Cell #1 has a surface area of 0.63 acres and a volume of 
2.09 million gallons (MG). Cell 2 and 3 have a combined a surface area of 0.55 acres and a volume 
of 1.81 MG. A chemical storage and dosing shed is located on the northern most corner of the 
property for disinfection and dechlorination processes. There is a second, small storage shed that 
is used for equipment storage north of the influent pump station. The details of each unit process 
are summarized in Table 22 and a summary of the existing facility design and operation are 
summarized in Table 23.  

Table 22. Unit Process Information  

Process  Treatment Capacity/Applicable Data 

Preliminary Treatment 

Bar Screen 

▪ Type: Manual bar screen and rake  
▪ Openings: 1-1/2-in clear openings  
▪ Screenings are manually raked daily or as needed  
▪ Bypass provided to grit removal channel  

Grit Removal  

▪ Type: Horizontal Flow Grit Chamber 
▪ Channel Width: 12-in 
▪ Channel Length: 12-ft 
▪ Grit Removal: Manual  
▪ Channel Design Velocity: 1 ft/s 
▪ Bypass Provided to influent pump station (IPS) 

Influent Pump Station 

Pumps 

▪ Type: Submersible, Centrifugal  
▪ Manufacturer: Flygt  
▪ Two (2) 10 HP 
▪ Max Flow: 1,046 gpm 
▪ TDH: 50 ft 

Secondary Treatment  

Biological Treatment  

▪ Type: Aerated Lagoons  
▪ Number of Cells: 2 
▪ Volume Cell 1 – 2.09 MG  
▪ Volume Cell 2 and 3 – 1.81 MG  

Cell 1 Aeration  
▪ Capacity: 30 HP  
▪ Type: Axial Flow Floating Mechanical Aerators  
▪ Number of aerators: 6  

Cell 2 Aeration  
▪ Capacity 15 HP  
▪ Type: Axial Flow Floating Mechanical Aerators 
▪ Number of aerators: 3  

Disinfection 

Chlorination  

▪ Type: Positive Displacement Diaphragm Pump  
▪ Capacity: 1.0 gph  
▪ Contact Pipe Diameter: 27-in 
▪ Contact Pipe Length: 300-ft 
▪ Contact Pipe Volume: 8,900 Gallons   
▪ Contact time: 10 minutes at 0.363 MGD 

Dechlorination 

Dechlorination ▪ Sodium Thiosulfate (21%) 

City of Ouray Page 67 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   26 

Process  Treatment Capacity/Applicable Data 

▪ Type: Peristaltic Pump 
▪ Capacity: 24 gpd 

Flow Metering 

Influent 
▪ Type: Parshall flume with 6-in. throat and flow recorder and totalizer 
▪ Flow Range: 0.03 –1.87 MGD  

Effluent 
▪ Type: Parshall flume with 3-in. throat and flow recorded and totalizer  
▪ Flow Range: 0.02 –1.22 MGD 

Table 23. Existing Design Parameters and Operations  

Parameter Ouray WWTP Design Operation 

Flow (MGD) 0.363 (Summer) 

0.25 (Winter) 

0.226, 0.353 (Summer, Avg., Max Month) 

0.184, 0.239 (Winter, Avg, Max Month) 

Minimum Temperature (°C) 3 Not Provided  

BOD5 (mg/L) 120-140 (Summer) 

80-140 (Winter) 

112, 340 (Summer Avg., Max Month) 

90, 150 (Winter Avg., Max Month) 

BOD5 (lbs/day) 400 (Summer) 

275 (Winter) 

223, 559 (Summer Avg., Max Month) 

144, 284 (Winter Avg., Max Month) 

Eff. CBOD5 (mg/L) Not Provided 21 (Annual Average) 

Eff. NH4 (mg/L) Not Provided  14.5 (Annual Average) 

pH 7-8 7.3-7.5 (Annual Average) 

TSS (mg/L) 
Not Provided  

83 (Influent Annual Average) 

47 (Effluent Annual Average) 

Eff. TRC (mg/L) Not Provided 0.01/ 0.69/ 0.18 (2018 min/max/avg) 

Detention time  10.75 Days  10.75 Days 

Aeration Capacity (lbs. O2/Hr) 76 (Summer) 

84 (Summer) 

24-54 lbs.O2/hr- Cell 1 (after August 2018) 

12-27 lbs.O2/hr- Cell 2 (after August 2018) 

Aeration Capacity (HP) 
45 HP 

25 HP after August of 2018 

45 HP after August of 2018 

 

  

City of Ouray Page 68 January 7, 2019



FIGURE 6 - PROCESS FLOW DIAGRAM 817 Colorado Avenue, Suite 301
Glenwood Springs, CO 81601
970.404.3100
www.jvajva.com

JVA, Inc.

Boulder ● Fort Collins ● Winter Park

Glenwood Springs ● Denver

City of Ouray Page 69 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   28 

HEADWORKS 

Influent flows into an 18-inch wide channel at the 
headworks, as shown in Figure 7. The wastewater is 
screened and passed through a 6-inch Parshall flume to 
measure flow prior to entering the grit chamber. An 
evaluation of each headworks process follows. 

Screening 

Influent wastewater enters the WWTP on the east side 
of the facility and inorganic material is screened through 
a 1-1/2-inch manual bar screen. Operations staff 
manually rake the bar screen once per day or as 
necessary to remove screenings. In the event of a 
clogged screen, flow is routed to an emergency 
overflow channel. In addition, the upstream influent 
pipe is equipped with a level sensor that, when 
activated, will send a highwater alarm signal to the local 
motor control center (MCC) during an overflow event.  
Screenings are removed from the bar screen and are 
dewatered on the bypass channel screen temporarily 
before being placed in a dumpster and landfilled.  

Figure 7. Existing Screening 

Influent Flow Metering  

Influent flow is measured in a 6-inch Parshall flume located in the influent channel. Flow is 
continuously measured and recorded. The flow measurement device measures and records 
totalized flow and instantaneous flow rates in gallons per minute (gpm). Instantaneous flow rates 
may also be recorded visually using the level gage on the Parshall flume.  The flow range for the 
6-inch Parshall flume is 0.03 MGD to 1.87 MGD.   

Grit Removal 

Grit removal is achieved in an 18-inch wide, 12-foot long horizontal channel. The channel is sloped 
upwards towards the downstream end, which is designed to reduce the influent velocity to 
approximately 1 foot per second (ft/s) allowing grit to settle within the first foot of the channel. 
Grit is manually cleaned from the grit chamber as needed. A bypass is provided to divert flow 
from the Parshall flume to the influent pump station. This allows the grit chamber to be taken 
offline for maintenance and cleaning.  Operations staff note that grit is removed from the chamber 
approximately every five years. Grit is placed in a dumpster onsite and disposed of at the local 
landfill.     Figure 8 shows a picture of the grit chamber taken from above ground. 

City of Ouray Page 70 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   29 

Influent Pump Station 

The lift station consists of a wet well, two submersible pumps, and force main piping. Three (3) 
4-foot manholes are used as the influent wet well. The total capacity is 2,200 gallons. The three 
manholes are hydraulically connected so that that the wastewater level rises equally in each 
manhole. Manhole 1 houses a recycle drain pipe and connects the grit chamber to two manholes 2 
and 3.  

Manholes 2 and 3 are each equipped with one Flygt submersible, 10 HP centrifugal pumps rated 
to a maximum flow rate of 1,046 gpm and a total dynamic head of 50 feet.  Manhole 2 is equipped 
with four level floats to operate the pumps: off, lead, lag, and high-water alarm. The pumps 
discharge through a 10-inch force main to Cell 1. Valving on the force main connect piping to Cell 
1 and/or Cell 2. Table 24 summarizes the influent wet wells.   

Table 24. Influent Wetwells  

Condition and Performance Assessment 

The design of the headworks system and influent pump station are compared to current CDPHE 
design criteria in Table 25.  The capacity of the 
screening and grit removal process are unknown.  

JVA toured the WWTP in May 2018. At the time of the 
site visit, operations staff noted that rocks often jam the 
1-1/2 -inch screen.  During summer months when the 
WWTP experiences increased flows, the bar screen must 
be manually raked multiple times per day to prevent 
clogging and overflow. In addition, the concrete 
channels that house the headworks and the grit chamber, 
as well as the channel covers, show visible signs of 
corrosion and exposed aggregate from prolonged 
exposure to hydrogen sulfide. The influent pump station 
manholes also show significant signs of corrosion and 
exposed aggregate.  

    Figure 8. Existing Influent Grit Chamber 

Table 25. CDPHE Design Criteria Comparison for Headworks   

Criteria CDPHE Design Criteria Ouray WWTP  

SCREENING 

Capacity of Screening   Peak Hour Influent Flow  Unknown  

Screening Bypass   Must be Provided  Overflow Channel  

Bypass Capacity  Peak Hour Influent Flow Unknown 

Manhole  Volume (gal) Equipment  
[...]
does not have the ability to monitor daily use by customer class because there are no meters. It is 
recommended to install flow meters on each service connection of the distribution system. Meters 
will provide more precise information for specific user categories on water demand and wastewater 
flows and allow the City to better understand water use patterns. Information could be used to 
develop different use categories, including industrial, and identify how different user categories 
impact flows and future capacity.  

Water is a one of a municipality’s highest and most valuable assets, particularly in the west. It is 
important to manage and track the City’s assets to better serve the community. 

RATE STUDY  

Every municipality should review and update its user rates on a regular basis as population changes 
and development in the city continues. A rate study should be performed to accurately and fairly 
update user rates. 

Industrial users in particular should be evaluated as industrial wastewater puts a higher burden on 
the wastewater system; under an outdated rate system, residential users help pay the extra expense. 
Industrial users may include manufacturing, restaurants, breweries, and distilleries. Collecting data 
from water meters installed within the system would greatly increase the accuracy of a rate study 
and would help to identify the users who regularly exceed average discharges to the collection 
system. 

City of Ouray Page 82 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   41 

SECTION 6 – WASTEWATER TREATMENT PLANT 

This section provides recommendations for process components for a new wastewater treatment 
plant along with an evaluation of a secondary treatment alternatives. Process components for the 
new treatment facility and evaluation of secondary treatment alternatives are summarized below. 

• Preliminary treatment: Each alternative requires preliminary treatment which typically 
includes influent screening and grit removal. 

• Influent equalization and pump station: Although influent equalization is not required for 
all secondary treatment alternatives, variability of flow in the City due to the fluctuations 
in resident and visitor population is recommended to provide operational flexibility and 
decrease the risk of biological upset. A 150,000 gallon influent equalization basin is 
included as part of each alternative. During preliminary design, the peak day and peak hour 
flows should be further evaluated to verify the assumed equalization volume  

• Secondary treatment (alternatives evaluation): Five robust secondary treatment 
technologies were evaluated, including: aerobic granular sludge (AGS), integrated fixed 
film activated sludge treatment system (IFAS), sequencing batch reactor (SBR), moving 
bed biofilm reactor (MBBR), and sequential oxidation/conventional activated sludge 
(Sequox). Secondary treatment may include clarification and/or post equalization.  

• Disinfection: All alternatives require disinfection following secondary treatment. For 
planning purposes, UV disinfection is assumed for all options.   

• Solids handling: Solids handling following secondary treatment is provided for each 
alternative process. For planning purposes solids handling includes an aerobic digester and 
mechanical dewatering. 

• Electrical, Instrumentation and Controls, and Supervisory Control and Data Acquisition 
(SCADA) system: Improvements to the existing electrical infrastructure are required for 
each alternative. The new facility will also require a new SCADA system as the current 
system is antiquated and does not have sufficient capabilities to meet the needs of a 
treatment plant.   

• Emergency generator: All alternatives require a back-up emergency generator to operate 
critical processes in the event of a power outage. The existing generator is unlikely to have 
sufficient capacity for the new facility. The existing generator will be further evaluated 
during preliminary design.  

DESIGN CRITERIA  

Projected future flows to the WWTP were discussed in Section 2. The future design/buildout 
capacity (maximum month average daily flow) for the proposed facility is 0.47 MGD.  

City of Ouray Page 83 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   42 

In addition to flow, there are several water quality parameters that effect the design of treatment 
plants. Table 36 shows the influent design criteria for the proposed WWTP.  

Concentrations of most of the constituents are not expected to change drastically from current 
levels, as discussed in Section 3. However, the design influent BOD5 concentration is 300 mg/L, 
which varies from the current max month average of 164 mg/L. Typical municipal wastewater 
averages around 300 mg/L; less than this value generally indicates I/I into the collection system 
which leads to dilution of the wastewater. The standard municipal concentration was selected as 
the design criteria for the proposed WWTP to provide a conservative estimate for planning 
purposes.  

Table 36. Influent Design Criteria 

Parameter Unit Influent Design Criteria 

Flow MGD 0.47 

BOD 
mg/L 300 

lb/day 1,170 

TSS mg/L 300 

TDS mg/L 700 

Ammonia Nitrogen  mg/L 40 

Total Phosphorus mg/L 8 

Total Inorganic Nitrogen  mg/L 40 

Total Kjeldahl Nitrogen mg/L 50 

Future effluent limits, particularly with regards to nutrients, for the proposed WWTP, are 
uncertain. Recent trends for similar facilities have shown that stringent nutrient limits associated 
with Regulation 31 are less likely to impact smaller facilities discharging into impaired streams 
than originally anticipated. Permits and Preliminary Effluent Limits (PELs) for western slope 
facilities have shown future nutrient limits to be fairly consistent with current limits with the 
exclusion of ammonia. Based on this information, the secondary treatment alternatives have been 
evaluated based on the effluent design criteria provided in Table 37.  

Table 37. Effluent Design Criteria   

Parameter Value 

Flow  0.47 MGD 

BOD5 15 mg/L (85% removal)  

TSS 15 mg/L (85% removal) 

pH  6.5-9  

Ammonia  < 1 mg/L  

Cadmium, PD1 0.79 ug/L 

Copper, PD1 0.3 lbs/day  

Iron, TR2 4,067 ug/L  

 

Each alternative will include a brief discussion on required modifications to meet more stringent 
nutrient limits if that is necessary in the future. 

City of Ouray Page 84 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   43 

PRELIMINARY TREATMENT  

Preliminary treatment is required to protect and reduce maintenance requirements to the 
downstream treatment process. The first step of preliminary treatment is a mechanical screen, fine 
or coarse, to remove material that would otherwise damage pumps, valves, and other downstream 
mechanical equipment. Any mechanical screen requires a manual bypass in the event of a backup 
and to perform routine maintenance.  

Based on the most restrictive screen sizing from secondary treatment equipment manufacturers, a 
3 mm screen is assumed. Mechanical fine screening units operate on a timer or differential pressure 
setpoint. These types of screens employ traveling screens with rake bars for screenings removal. 
Screenings are then collected in a hopper, washed, compacted, and conveyed to a dumpster for 
landfill disposal. 

Even with fine screening, small, inert particles including sand, glass, and small organic solids (grit) 
can pass through the fine screen and damage downstream mechanical equipment. Grit can also 
collect in pipes as well as tanks and in turn, reduce the hydraulic capacity and treatment efficiency 
of the facility. Grit removal is recommended as the second step in the preliminary treatment 
process for the new facility.   

Common grit removal processes include vortex, horizontal flow pattern units, and aerated units. 
Based on the secondary processes evaluated and historical performance, vortex-flow grit removal 
units have been incorporated in the recommendation. Vortex grit removal systems typically consist 
of a mechanically induced circular chamber for optimizing grit particle travel distance via vortex 
and a common grit hopper below where grit can be removed by a grit pump. Pumped grit is sent 
to a grit classifier where it is dewatered via a cyclone and washed to remove organics back to the 
waste stream and conveyed to a dumpster for landfill disposal  

Each secondary treatment alternative includes the following preliminary treatment equipment,  

• Fine screening via mechanical screen and bypass channel with manual bar screen 

• Wash and press for screenings including conveyance 

• Vortex-flow grit removal 

• Grit classification  

DISINFECTION 

Ultraviolet (UV) disinfection is recommended for effluent disinfection for each alternative. 
Generally, UV disinfection is preferred over chlorine disinfection for several reasons. Although 
the upfront capital cost is higher with UV disinfection, the yearly operating cost of electricity is 
less than the chemical costs of chlorine and dechlorination chemicals and eliminates the risk of 
handling such chemicals. UV disinfection also removes the need for dechlorination because 
chlorine will no longer be used as a chemical disinfectant. The existing contact chamber could 
potentially be repurposed for UV disinfection.  

City of Ouray Page 85 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   44 

SOLIDS HANDLING 

A new solids stabilization and handling process is required for each alternative. As the treatment 
facility increases capacity, the sludge produced will also increase. For the master plan, aerobic 
digestion with mechanical dewatering and solids conveyance is assumed. This type of solids 
handling system is appropriate for the secondary treatment alternatives being considered and 
capable of meeting current biosolids stabilization requirements for Class B biosolids.  

Aerobic digestion of sludge is commonly used at smaller treatment facilities. Sludge digestion is 
a biological process where organic solids are decomposed into stable substances through the use 
of coarse bubble aeration and mixing. Digestion reduces the total mass of solids, destroys 
pathogens, and makes it easier to dewater the sludge.  

Mechanical dewatering is recommended to reduce the volume of solids hauled and associated 
O&M costs related to hauling and beneficial use of the biosolids. Hauling will be required for any 
solids processing alternative. The City has the option to purchase hauling equipment and haul 
solids offsite or contract with a hauling service. There are advantages to each option that will be 
further evaluated during preliminary design to determine the most suitable approach for the City.  

Solids processing and handling alternatives should be further evaluated during preliminary design 
as the recommendation is dependent on the selected secondary treatment alternative, evaluation of 
hauling and disposal options, and capital versus annual O&M costs. Alternative solids processing 
options for future evaluation are included in Table 38. 

Table 38. Solids Processing Alternatives   

Process Dewatering Capital Cost Annual O&M Costs 

Sludge Holding 
Mechanical $$ $$ 

Liquid Hauling  $ $$$ 

Aerobic Digestion  
Mechanical $$$  $$$ 

Liquid Hauling  $$ $$$$ 

Thermal Drying Not Required  $$$$ $$ 

SECONDARY TREATMENT 

Requests for proposals were solicited for mechanical wastewater treatment plants for five 
alternatives, 

• Integrated Fixed Film Activated Sludge (IFAS) Treatment System  

• Aerobic Granular Sludge (AGS) 

• Sequencing Batch Reactor (SBR) 

• Moving Bed Biofilm Reactor (MBBR) 

• Aeromod / Sequox (similar process to conventional activated sludge process)  

During the preliminary screening of the secondary treatment processes the AGS system and IFAS 
system were removed from further evaluation. The AGS system is a new technology with 
indication of promising advantages for municipal wastewater treatment. However, the first 

City of Ouray Page 86 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   45 

installation in Colorado is planned for start-up in 2020. The limited experience with this 
technology and uncertainty surrounding its ease of operation indicated that this process was not 
the best suited to meet the City’s needs. The IFAS system includes a secondary clarifier and two 
return/ recycle streams as part of the standard process. This complexity was viewed as unnecessary 
for the City’s new facility as compared to the three remaining alternatives and was also removed 
from further consideration.  

ALTERNATIVE 1: SEQUENCING BATCH REACTOR  

A Sequencing Batch Reactor (SBR) process is a fill and draw type reactor system where all steps 
of the activated sludge process occur within a single basin. The SBR system includes at least three 
compartments; pre-react zone, two (2) SBR reactor basins, and post equalization tank. A typical 
process consists of three time-based phases: react/aerate, settle, and decant. An example of a 
typical SBR process is provided in Figure 12.  

 
Figure 12. Typical SBR Process Flow Diagram 

Waste activated sludge (WAS) is wasted from the SBR reactor basin to an aerobic digestion 
process or sludge holding for solids handling and disposal. Treated wastewater is pumped from 
the post equalization basin to UV disinfection.  

Alternative 1 includes the following components, 

• Headworks Facility 

• Secondary Treatment and UV Process Building (laboratory and office space included)  

• Influent pump station and equalization  

• Two (2) SBR Basins 

• One (1) Post-Equalization Basin  

• Aeration Equipment 

• Aerobic Digester  

• Mechanical Dewatering  

• UV Disinfection  

For nutrient removal the SBR cycles would be modified to promote denitrification and a chemical 
feed system would be required to precipitate phosphorus, pH adjustment may also be required for 
nutrient removal. Figure 13 shows the Alternative 1 process flow diagram. 

City of Ouray Page 87 January 7, 2019



 

 

City of Ouray  
Wastewater Treatment Master Plan   46 

FOOTPRINT AND EQUIPMENT  

The proposed equipment and tank volume for Alternatives 1 is provided in Table 39. All concrete 
tanks have a common wall construction to the post equalization basin and aerobic digester. 
Proposed aeration in the SBR basins is fine bubble diffusers, with coarse bubble diffusers proposed 
for the digesters. Figure 14 shows the preliminary site plan for the SBR alternative.  

Table 39. Footprint and Equipment for Alternative 1 

Parameter  

SBR Basin Volume  
390,000 gallons (each) 
780,000 gallons (total) 

SBR Basin Dimensions  34’ x 102’ x 17’ (each) 

Post Equalization Basin Volume  110,000 gallons  

Post Equalization Basin Dimensions  29’ x 34’ x 17’  

Total Footprint  68’ x 131’  

Blowers  3 x 75 HP  

WAS Pumps  2 x 2.4 HP  

Decanters 1 per SBR Basin 

Chemical Feed Equipment  Potentially Required for Alkalinity  

Submersible Mixers 1 x 11 HP 

Post EQ Pumps   

OPERATION 

The preliminary operational requirements for Alternative 1 are provided in Table 40. This 
information is provided for reference only. Design has not been completed for the proposed 
alternatives. Confirmation of these assumptions is required during preliminary design. The typical 
maintenance requirements for Alternative 1 are shown in Table 41. 

Table 40. Operational Requirements for Alternative 1 

Parameter Units  

Chemical Dosing Requirement mg/L -  

 lbs/d  -  

Air Requirement  scfm  1,400 

Hydraulic Retention Time Hrs 35.5 

Solids Retention Time  Days 29.1 

Sludge Production  lbs/day 880 

 

City of Ouray Page 88 January 7, 2019



FIGURE 13 - ALTERNATIVE 1 - PFD

CITY OF OURAY WWTF MASTER PLAN
DECEMBER 2018

817 Colorado Avenue, Suite 301
Glenwood Springs, CO 81601
970.404.3100
www.jvajva.com

JVA, Inc.

Boulder ● Fort Collins ● Winter Park

Glenwood Springs ● Denver

City of Ouray Page 89 January 7, 2019



FIGURE 14 - ALTERNATIVE 1 - SITE LAYOUT